BERED

Part No. 311204

TRACTOR REPAIR PARTS

40" TRACTOR MODEL NUMBER A4014-040

|

EQUIPMENT PARTS Use of servicer £
replacement parts othar than original

parts may vold your warranty.

NOTE: ALWAYS USE ORIGINAL

WITH CPPCSITE SIDE

ALLUN

ITEMS ARE INTERCRANGEABLE




| TRACTOR REPAIR PARTS
40" TRACTCOR MODEL NUMBER A4014-040

m_ Part No, Desctiption lﬁiy Part No. Deseription

1 310384 | Seat 43 £8325] Knob, Height Adjust

2 122188 Screw, Hex, 3/8-16 x 2-1/4 In. 49 304730 Handle, Lift

a 305991 Channel, Seat L, H. &0 301238 Pawl, Height |Adjust

4 304480 | Channel, Seat R. H. 51 302380 | Tie Rod

5 56030 | Sorew, Hx Hd, Wd FI 52 121222 Cotter Pin

5/16-18 % 3/4 . 53 3083391 Dracket, L. H. Front Hanger

6 122007 |  Screw, Hx Hd, 5/16-18 x 3/4 In. 54 | 2308345 Assembly, Fiont Lift Shat

7 120838 | Washer, Lock /16 In, 55 308340 Bracket, R. H, Front Hanger

8 120393 Washer, Flat, 11/32 In, 56 an8343 Bracket, Hanger

9 304481 Rod, Seat Support 57 308342| Assembly, Rear Lift Shatt
10 . 36368 Hair Pin, .073 Dia. x 1.13 In. 58 36625 E-Ring
1 305520 | Seat Spring 59 120228 Screw, Hx Hd, 5/16-18 x 5/8 In,
12 1084 | Washer, Flat, 9/32 In. 60 305381 Support, Shift Plate
13 180018 | Screw, Hx Hd, 1/4-20 x 5/8 In. 61 180016 Screw, 1/4-2p x 1/2 in.
14 274517 Flatwasher, 13/32 In, 62 306294 Quadrant
16 | 305370 | FenderSuppon.i. H. 63 51335  Nut, Hx, Wd FI Lk, 1/4-20 Tha.
16 1502 | Nut, Lock, 1/4-20 Thd., 64 304728| Handle
17 55273 | Nut, Hx, Wd FI, Lk 5/16~18 Thd. 65 120377 Nut, Hx 3/8-16 Thd,
18 304475 Seat Support &t 300302 Scraw, Hx Hb, Tap #10x 1/2 In
19 304476 | Support, Fender & Seal 67 | 305380 ( Fender Supgort, R. H.
20 302208 | Bracket, Supporl Engage 68 310576 | Fender
21 35407 | Screw, Hx Wshr Hd Tap, 69 595338 Serew, Hx, Wshr Hd, Tap

5H6-18 x 1/21n. 1/4-20 x 5/8 |n.

22 30631 Assembly, Engagement Rod 70 207817 Decal, Shift indicator
23 1500 |  Nut, Hx Ctrk, 1/2-13 Thd. 71 311731 Decal, Lawn(Tractor Seat Supp.
24 304729 | Handle, Lift 72 308574 | Decal, 5-Hejght Of Cut
25 302197 Clip 73 311728 Decal, Gunsight Clear Back
26 305208 | Spring, Tension 74 271180 Nut, Hex Keps, 3/8-16 Thd.
27 304448 {  Assembly, Spring Cartridge 75 311724 Decal, Rear Fender Husgvama
28 305989 |  Shoulder Bolt, 7/16 In. 78 50634 Screw, Tap, 5/16-18 x 7/8 in.
29 1498 |  Mut, Hx Cirlk, 5/16-18 Thd. 77 307818 | Decal, PTO Export
20 20507 | Shouider Boll, 5/16-18 Thd. 78 305770 Decal, Cautihn Triangle Europe
31 303227 | Cable, Deck Litt 79 | 310853| Decal, Danger English
A2 48306 | Pulley Decal, Danger German
33 303230 | Assembly, Pulley Bracket Decal, Danger Dutch
34 3055221 Shoulder Bolt, 5/16-18 Thd. Decal, Danger French
ab 126241 Boilt, Carriage, 5/16-18 x 5/8 In. 80 300638 Decal, Expoft LWA100DBA
36 302205 | Assembly, Upper Shait 81 311775 Operator's Manual
37 302383 [ Quadrant (Not Hiustratad)
38 9143 | Lift Lever a2 311204 |  Parts Manugl {Not lustrated)
39 300171 | Shoulder Bolt, 5/16-18 Thd.
40 44108 N, Hx Wid Fl Lk 6/16-18 Thd.
41 300310 { Clevis Pin
42 300311 E-Ring
43 302387 Link
44 36149 Shoulder Bolt, 5/16-18 Thd.
45 45602 Washer -
46 58330 | Actuator Rod
47 58326 | Spring, Height Adjust

Part No. 311204




C TRACTOR REPAIR PARTS ' ]
40" TRACTOR MODEL NUMBER A4014-040

Part Nn 311004




r

TRACTOR REPAIR PARTS

40" TRACTOR MODEL NUMBER A4014-040

;&‘2 Fart No. Pescription l:l’!;y.' Part No. negl;ripnon
1 310577 Hood 48 120392 | Washer, Flat, 9/32 In.
2 25086 Shoulder Bolt, 5/16-18 Thd. 49 1802 Nut, Hx, Ctrik, {1/4-20 Thd.
3 1498 Nut, Hx, Ctrlk, 5/16-18 Thd. 50 302307 Shaft, Steering
4 306858 | Lens, Headlight ’ 51 302524 | Pin, Dowel
5 | 305721| Assembly, Foot Pad L. H. 52 | 802314 | Pinion, Steering
-] 307437 | Heat Shield 53 302498 Bearing, Flang
7 300303 | Screw, Hx Hd, Plastite b4 50634 | Screw, 5/16-18 Thd.
1/4 Dia. x 3/4 In. 55 2968 Washer, Flat, 1/7 In.
8 | 305820 Tank, Gas 1.5 Gal W/Sensor 56 20864 | E-Ring
] 12501 Cap. Fuel 57 57158 Ball, Joirt, 3/8 Thd.
10 309467 Bracket, Hood L. H. &8 300634 | . Belt Guide
1 56030 | Screw, Hx Hd, 5116 -18 x 3/4 In. 59 | 307112 | Piug, Front Ax
12 309460 Bracket, Hood R. M. f0 308115 Foam, Hood Baffle
13 | 312643 Front Axde W/Bearings 61 | 307800 | Decal, Dash Right Eng/Fr
14 | 120228| Screw, Hx Hd, 5/168-18 X 5/8 In. 62 | 306856 | Crille
15 7061 Grease Fitting 83 300440 | Belt Guide
16 | 302303 | Bearing, Spindle 64 | 312085 | Screw, #4-24%1/210n.
17 36625{ E-Ring €5 306857 | Clip, Tinnerman
18 1489 |  Nut, Hx, Ctrlk, 3/8-16 Thd, 86 | 310584 | Decal Reflector
19 | 305340| Spindle, R, H. 67 | 300302 | Screw,#0x 12
20 20382 [ Washer, Spiit, Lock 3/8 (n. 68 311726 | Decal, Consolg Frame,
21 120369 [ Nut, Hx, 3/8-24 Thd. Husgvarna, B.[H.
22 2022068 | Steering Arm, Upper €9 309515 Becal, Dash Chg, O, Fuel
23 996416 | Washer, Flat, 25/64 In. 70 536582 | Screw, Hex Fl, 5/16-18 x 3/4 In.
24 300328 | Assembly, Tie Rod 71 138538 | Washer, Internal Tooth
25 805339 | Spindle, L.H. 72 311793 | Decal, Instructjons, Congole Top,
26 180134 Screw, Hx Hd, 3/8-16 x 2-1/2 In. English
27 | 306103| Support Bracket, Front Axle 73 | 311010 | Decal Dash, L.H.
28 1222071 Screw, Hx Hd, 3/8-16 x 3 In. 74 307820 | Decal, Park Brake Export
a9 2483 | Washer, Spring 75 | 311725 | Deocal, Console Frame,
30 55270 Nut, Hx, Wd FiLk 5/16-18 Thd. Husgvarna, L.[H.
31 842 Washer, Flat, 3/4 In. 78 311727 Decal, Spoiler|Front, Husqvarna
32 | 305360] Wheel & Tire Assembly, Front 77 | 312254 | Decal, Hood Stripe,
Inctudes the following pans: Husquvarna, R{H.
801140 Tire, Rear 78 | 311722 | Decal, Hood Stripe,
312730 Wheel/With Bearing Husqvarna, R, H.
24167 Valve Stemn 79 311724 Decal, Ferder|Rear, Hood,
39979 Bearing - Husqvamna .
33 | 302907 | Orag Link 80 | 211730 | Dacal, Wheel # Steer, Husqvarna
a4 124925 | Nut, Hx, Jam, &/8-24 Thd. 81 312255 Decal, Hood Stripe,
35 306589 | Hubcap, Front Husqvarna, L.|H.
36 306669 Clip, Hubcap 82 3723 Decal, Hood Gtripe,
37 | 805722 Assembly, Foot Pad R. H. Husqvarna, LH.
38 304702 Dash, Lower » g3 311728 Decal, Gunsight Glear Back
38 A52E3 Screw, Tap, 5/16-18 x 3/8 In. 84 311976 Decal, Instructions, Consolg 10p,
40 | 995346 Scraw, Self-Tap, 1/4-20 x 1/2In. French
41 305280 Cover 85 311977 Dceal, Instructions, Console Top,
42 303228 | Bushing, Upper Steering German
43 307453 Dash, Upper 86 311971 Decal, Instructions, Cohsole Top,
44 303132 Stesring Wheel Butch
45 456378 Pin, , Spring,1/4x 2 In.
45 306850 Screw, Tap, 1/4-20 x 1/2 In,
47 120854 Screw, Hx Hd, 1/4-20 x 5/8 In.

Part No. 311204




l TRACTOR REPAIR PARTS

40" TRACTOR MODEL NUMBER A4014-040

10

Part No, 311204



| TRACTOR REPAIR PARTS
40" TRACTOR MODEL NUMBER A4014-040
',jf,‘f Pan No. Description ﬁ:‘_’ Part No, Description
1 304408 Tube Assembly, Shift Pivot 39 304367 Knab, Park Bwake
2 304024 |  Tube Assembly, Shift 40 25088 Shoulder Bolt] 5/16-18 The.
3 302538 Clip, Shift Lever 41 120385 Washer, 9416 |n.
4 854971 Screw, Hx Hd, Wshr Tap, 42 1212231 Cotter Pin
5/16-18x 1/2 In. 43 304209 Spring, Clutch
5 304086 Shoulder Bolt 44 804125 Bracket, Brake Sod
6 1502 Nut, Hx, Gtrlk, 1/4-20 Thd. 45 271184 Nut, Hx, Keps?Sﬁﬁ-m Thy.
7 71046 Nut, Hx, Nylon, Lack 3/8-16 Thd. 48 304212 Rod, Clutch
8 1499 Nut, Hx, Gtrik, 3/8-16 Thd. 47 304049 Arm, ldler
9 122145 | Screw, 3/8-16 x 1-1/4 In. 48 51189 | SBhoulder Bolt,|3/8-16 Thd.
10 310442 | Main Frame 49 274817 Wagher, Flat, 13/32 In.
11 Engine 14 Horsepower B&S 50 36368 Halrpin
12 305555 |  Exhaust Tube, L. H. 51 304083 | Rod, Shift-On-The-Go
13 46708 Gasket, Muffler 82 57325 Carriage Bolt, 3/8-16 x 2 I,
14 305554 Exhaust Tube, R. H. 53 40223 Idler Sheave, Backside
15 180077 | Screw, Hx Hd, 5/16-18 X 3/4 In. 54 304105 Relt Retainer
16 306553 Muffler 55 304130 Spring, Brake
17 306577 |  Bracket Muffler 56 45171 Nut, Flange, 3/8-16 Th,
18 965348 |  Sorew, Mx Hd, Tap 1/4-20 X142 In) 57 22053 Retaining Ring
19 208144 ] Heat Shield, Muffler 58 3021 Key, Woodruff,|#606
20 9726 Bracket, Transaxle 5 303109 Pulley
21 126211 Bolt, Carriage, 5/16-18 X 5/8 In. 60 300546 [ Shift Link
22 §5273 | Nut, Mx, Wi FI, Lk 5/16-18 Thd. 61 120384 | Washer, Flat, 113/32 in.
23 | 308500 | Pultey Assembly, Engine 62 | 3025062 | Shift Lever, Transaxte
24 56431 | Washer, Pliot ’ 63 86255 | Screw, Hx Hd, 1/4-28 X 3/4 In,
25 120383 Washer, Split, Lock 7/8 It, 64 274517 Washer, Flat, 13/32 In.
26 428644 Screw, Mx Hd, 7/16-20 X 5 In. 85 30289 Washer, Wave
27 303241 V-Beit, 90 In. Long 68 73812 Washer
28 310162 Belt Guide 67 0985338 Serew, Hex Hd|Tap, 1/4-20 x
29 57157 ;1 Washer, Special 58 In,
30 1498 |  Nut, Hex, Ctrik, 5/16-18 Thd. 68 577¢1 Key, Square 1/4
31 120630 Washer, Split, Lock 5418 In. 89 304246 Spacer, Enging| Pulley
32 50847 | Screw, Hx Hd Tap, 70 121222 Pin, Cotter
8/8-16 X1-1/4.In. sl 308188 | Washer
33 | 138489{ Washer, 3/8 In. 72 §6472 |  Deflector
34 304490 Pad, Clutch/Brake, Molded 73 36287 | Screw, Hx Wa Kd, #8-32 x 3/8 In.
35 23086842 Assembly, Clutch/Brake Armm 74 307174 Nipple, 3/8-18 x 4 In.
36 | 302337 Bracket, Clutch/Brake Arm 75 47828 | Cap, Pipe
37 304208 | Lever, Park Brake 76 309436 |  Push Nut, 5116 Belt Retainer
a8 304217 Rod, Parking Brake

Dart Na. 011204

11



| TRACTOR REPAIR PARTS

40" TRACTOR MODEL NUMBER A4014-040

Ret. ltem 44 --'E‘Iﬁﬁ_\

page 8
NOTE: ALWAYS USE ORIGINAL ALLUNNUMEERED
EQUIFMENT PARTS Uso of service/  rems ARE INTERCHANGEABLE
raplacement paits ather than original WETH GPPOSITE SIDE
parts may void your warranty.
iz Part No. 311204




I

TRACTOR REPAIR PARTS

40" TRACTOR MODEL NUMBER A4014-040

;&g_ Part No. Description ﬁ:‘_’ Part No. Description
i 123418 Screw, Hx Hd, 1/2-20 x 1/2 In, 33 44108 Nut, Hx, wd Fl, Lk 5/16-18 ‘Thal.
2 306570 | HMubcap, 8 In. 34 304115 | Spacer
3 306669 | Chp, Hubcap 35 25177 | Washer, Flat, 49/64 In.
4 304252 | Wheel & Tire Assembly, Rear 36 308718 | Steering F’ivotT
58276 Tire 37 3021 Key, Woodruff #6068
12467 Wheel 38 308720 | Shaft, Steering Pivot
24167 Valve Stem 39 421051 | Screw, 516-24 ¢ 1 In.
5 12280 Hub Assembly 40 12319 Bolt, Shoulder, 3/8-24 Thd.
8 12290 U-Joint Assembly 41 302593 Fod Assembly| Rear Wheel
7 36311 Pin, Grooved, 1/4 x 1-1/2 In. Steer
8 12465 Brackat, Staering Pivot, Ditar 42 446363 | Washer, Flat, 3/8 In.
8 12325 ) Bearing 43 304127 | Brackst, Transgaxle Stabilizer
10 456722 {  Pin, Spring, 1/4x 1-1/2 In. 44 35498 | Screw, Hx Hd, [Self-Tap,
n 21682 Washer, Flat 5/168-18 x 3/4 In. .
12 12288 Bushing, Shouldered 45 120228 Screw, Mx Hd, 5/18-18 x 5/8 In.
13 12321 Bushing, Shouldered 46 451814 Screw, Hx Hd, [Self-Tap,
14 12289 {  Pin, Steering Hinge © 5/16-18 x 5/8 In,
15 12485 | Bracket, Steering Pivot, tnner 47 302877 | Assembly, Sector Gear
18 122017 Screw, Hx Hd, 5/6-18x 1 In. 48 302878 Rushing, Sectar Gaar
17 120393 1 Washer, Flat, 11/32 [n, 49 304296 | Screw, Hx Hd, [1/2-20 x 2-3/8 In.
18 1498 |  Nut, Hx, Ctrlk 5/16-18 Thd. 50 274654 |  Nup, Hx, Cirk, 1/2-20 Thd.
19 306001 Bracket, Transaxle Mounting 51 308341 Plate, 4-Whigel|Steer Pivot
20 | 180088 | Screw, Hx Hd, 5/16-18 x 2-1/4 In. §2 { 308398 { Nut, Jam, 3/8-24 Thd.
21 andi2a | Spacer 53 304116 | Cam Yoke Roller
22 | 306218 | Amm, Rear Whesl Steer, L. H, 54 | 302584 | Arm, Roller Swing
23 89728 Screw, Seif-Tap, 3/8-16 x 3/4 In, 55 304122 Shoulder Bolt, Cam Roller
24 308446 Tie Red, L. |15 56 anases Shoulder Bolt, Cam Follower
25 308384 Tie Rod End, L. H. Arm Pivot
26 412349 | Nut, Hex, Cirlk, 3/8-24 Thd. 57 35410 | Spring, Clutch/Brake Pedal
a7 124925 | Nut, Hex, Jam, 3/8-24 Thd. Retum
28 304260 Rad End 58 120382 | Washer, Split Liock
29 308447 | Tie Rod End, R, M. 59 45602 Washer, Flat
30 | 306217 | Arm, Rear Wheel Steer, R. H. &0 3021 | Woodruff Key, #5608
31 181646 | Screw, Hx Hd, 3/8-24 x 1-3/4 In,
32 Irangaxie, 6-Speed

Part No, 311204




l TRACTOR REPAIR PARTS
40" TRACTOR MODEL NUMBER A4014-040

NOTE: ALWAYS USE ORIGINAL

EQUIPMENT PARTS Usa of service! <52, ALL UNNUMBERED
igil as TEMS ARE INTERCHANGEABLE
replacernant parts other than original FlL Oh;‘l;ﬁgf e
7

parts may void your warranty.

14 PantNo. 311204




TRACTOR REPAIR PARTS

l
40" TRACTOR MODEL NUMBER A4014-040
'»3‘3‘.’ Part No, Dascription ﬁz_ Part No. Deséription
1 300317 Pin, Clevis 44 304731 Wheel Bracket, R. H.
2 56180 Hairpin, Cotter 45 303072 Clutch Red
3 305283 Clevis 46 305284 Clevig, Clutch
4 309615 Lift Red 47 49332 Pin, Clevig
5 120238 | Nut, Hx Jam 1/2-13 Thd. 48 302714 Rod, Brake
8 100527 | MNis, Sq. 1/2-13 Thd. 40 304414 Idter Assembly
7 302197 | Clip Includes the following parts:
8 1498 |  Nut, Hx, Lock 5/16-18 Thd. 305298 Idler Arm
9 180075 Screw, Hx Hd, 5/16-18 x 1 In. 306973 Brake Pad
10 308339 Bracket, Front 41601 Rivet
1 8BR47 Nut, Adjusting 50 1346 Relt Retainer
12 122017 Screw, Hx Hd. 5716-18 x 1 In. 51 310326 [dier Pulley
13 310800 Channel, Draw Bar £2 57325 Carriage Bolt, 3/8-16 x 2 In.
14 302063 Rod, Drawbar 53 304420 Shwulder Bolt,|3/8-16 x 3/4 In,
15 307435 | Mower Deck &4 302363 Idier Brace
16 122007 |  Screw, Hx, 5/16-18 x 3/4 In. 55 446363 Washer, Flat 3/8 In.
17 304426 | Wheel Bracket, L. H. 56 45171 Nut, Hx, Wd FI, 3/8-16 Thd.
18 302611 Wheel 57 304118 Brake Spring Assemibly
19 23763 Shoulder Balt, 3/8-16 Thd., 58 1502 MNut, I-x, Ctrlk, [1/4-20 Thid.
20 1499 [ Nut, Mex, Cirlk, 3/8-16 Thd. 58 122027 | Screw, kx, 5/1B-18 x 1-1/4 In.
21 302833 |  Belt Cover, Left Pulley 80 49044 | Beh, 82 In. Long
22 120393 | Flatwasher, 11/32 In. 61 35410 | Spring
23 120228 |  Screw, Hx Hd, 5/16-18 x 5/8 In. 62 44108 Nut, 5/18 - 18 Thdl.
24 56424 [ Quill Assembly {Incl. Nos. 25-33) A3 300345 |  Screw, Tap, 5/16-18 x 1-3/8 In.
25 56425 Saddle & Shait Assembly B4 120376 | Nut, Hx, 5/16-18 Thd.
26 50616 | Dust Shield B85 3044431 Clevis
87 49562 Bearing 66 120382 VWasner, Spiit, Lock 3/8 In.
28 55547 | Quil Heusing 87 120877 |  Nut, Hx, 3/8-18 Thd,
29 50818 |  Spacer Tube 68 | 304625 | Baflle, Deck
30 51449 | Spacer 8s 304871 Baffle, Deck Front
31 56390 Pulley 70 312302 Liit Rod
32 56365 Washer
33 1282 |  Nut, Wd FI, Lk 7/16-20 Thd.
34 50634 | Screw, Wshr Hd, 5/16-18 x 7/8"
35 305012 Blage
36 2483 Washer, Spring
37 39573 | Screw. Hx Hd, 3/8-24 x 1 I
38 304102 Toe Guard
39 180077 Serew, Hx Hd, 5/16-18 x 3/4 In.
40 304422 Chute Defleclor
41 | 305124 | Spring
42 302364 | Bracket, Chute Mount
43 304424 | Rod, Chute

Part No. 311204

18



[ TRACTOR REPAIR PARTS

40" TRACTOR MODEL NUMBER A4014-040

1
3
‘s!ﬁ.

‘
\, -

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS Use of service/
raplacemant parts ather than original
parts may vaid your warranly,

FROM FUEL TANK Y FUEL FILTER

YO ENGINE
e

3
v
4
)
—t
m
=

-
5

4
2

Ad

h Y

LTERNATOR

ALLUNNUMAFRER
ITEMS ARE INTERCHANGEARLE
WITH QPROSITE SinE

18

Past No, 311204




[ TRACTOR REPAIR PARTS
40" TRACTOR MODEL NUMBER A4014-040
l ﬁﬁ? Part No. Description o ﬁz_ Part No, Description
1 308187 Seat Switch 24 303064 | Assemtly, Light Wire
2 12553 Deck Sufety Swich 25 57211 Switch
K] 55511 Cable, Battery, Negative 26 57220 | Serew, PnHd, Tap #12 x 1/,
4 271184]  Nut, Hx, Keps, 5/16-18 Thd. 07 53718 | Solenoilt
5 307056;  Sensor, Low Voitage 28 120368 |  Nut, Hx|5/16-24 Thd.
(if s0 equipped) 29 188485 | Washer| Lock 5/16 In.
& 57444 Tie Cable 30 271172 Nut, Hx | Keps, 1/4-20 Thd,
7] 300626 Key, Ignition Switch 31 1502 {  Nut, Hx[Ctrik, 1/4-20 Thd.
8 300193 Nut, Switch 32 187745 |  Screw, 1/4-20 X 3/4 In,
9 300184 Boot, Switch 33 302257 | Ballery
10 305720 Switch, Ignition 34 302912 Bracket, Battery Hold-Down
111" 300334{ Switch, Light a5 310067 [ Wingnut
12 57551 Rod, Battery Hold-Down 38 305756 Wiring Harmess
13 48049 Gas Line, 10" (cut to length) a7 308201 Boot, Rybbar (Rattery Cable)
14 41008 Clamp, Gas Line 38 302031 Fuse, 18A-32V
{Note: 41008 shown, ordar ag 41482 Press Gl
replacement part 40 304739 Miniaturg kour Meter (if so
47345 - Screw Clamp) equipped)
15 307113 Choke Control 41 300302 rew, Hex Tap, #10x 1/2 In
18 305701  Lamp Holder, 3-Pin (if so 42 | 805778 | Lamp Holder, Low Fuel (if so
equipped) ’ equippeq)
17 57789 Bulb indicator 43 159685 crew, Ph Pn, #8-32 x 3/8 In
18 305702  Lamp Holder, 4-Pin (if so 44 120822 | Nut, Hex| #8-32 Thd.
equipped) 45 47435 Hose Clamp
19 304439 Knob, Thrattla Caontrol 46 305514 Pigtail Canriector
20 307362 Thrattle Control 47 180505 Scraw, 144-20 x /8 In
21 159943 Screw, #10-24 X 5/8 In. 48 57547 | Seat Swilch
j=d 308458 Nut, Hx, Nylun Lock, #10-24 Thd. 48 305431 Pigtail Wire Assambly
23 52572 Bulb Headlamp

Part No, 311204




| ACCESSORIES l

Contact the dealer where your tractor was purchased for the available accessdries. If you
arc unabie to contact the dealer, write to the address on the front cover of this [manual.
DETAILED MOUNTING AND OPERATING INSTRUCTIONS ARE INCLUDED WITH EACH

ACCESSORY.

42" SNOW & GRADER BLADE

Rugged, neavy gauge steel niade. Spring loaded biade
glides over uneven surfaces. Can be adjusted from seat
for straight positlon, or 35 degrees left or right. Locks in
ralsed position for traveling. Whee! and tire chains are
recommended,

REAR MOUNT GRASS CATCHEH

For 40-inch side discharge mower decks. Easy-On
Easy-Off chute extension. Includes Easy-To-Dump twin
grass collectiion containers with a 8-bushel capacity.

WHEEL WEIGHT KIT ‘
Wheel weights for added traction are available. Specify
tire size wheén ordering.

18

TIRE CHAINS

Tire chains for added traction ara available. Specify tire
size when ordering.

TWO STAGE SNOW THROWER

A pawerful two stage show thrower with g 1/4 inch sec-
ond stage impeller capable of moving more than 70
tons of snow per hour and throwing it acdurately in any
dirgation you choese, Driver controlled digcharge chute
turns a 160 degree arg. Wheel weights and tire chains
are recommendecl.

LAWN SWEEPER
Features exira heavy duty wheels and heavy duty bas-
ket. Basket Iy water, shrink and mildew| proof with 8
bushel capacity. Dump release and height adjuster can
both be operatad from the tractor seat.
Pari’No, 811204

P.14

N



